FCC Part 15.247 KDB558074 Test Report

1.6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
11B 2412 Antl 9.571 0.5 PASS
11B 2437 Antl 9.128 0.5 PASS
11B 2462 Antl 9.579 0.5 PASS
11G 2412 Antl 15.16 0.5 PASS
11G 2437 Antl 15.16 0.5 PASS
11G 2462 Antl 15.45 0.5 PASS

11IN20SISO 2412 Antl 15.15 0.5 PASS

11IN20SISO 2437 Antl 15.12 0.5 PASS
11N20SISO 2462 Antl 15.16 0.5 PASS
11N40SISO 2422 Antl 35.18 0.5 PASS
11N40SISO 2437 Antl 35.24 0.5 PASS
11N40SISO 2452 Antl 3541 0.5 PASS
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6dB Bandwidth_11B 2462 Antl
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6dB Bandwidth 11G 2437 Antl
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5 RL RF 209 A ENSE PULSE| | ALLIGH B O304 P ey 01, 21007 F
enter Freq 2437000000 GHz Center Freq: 2437000000 GHz Radio Std: None raquency
= Trig: Free Run Aug|Held: 11
FIF GainLiw Eizten: 20 48 Radio Davice: BTS
MEkr1 2.43826 GHz
Ref Offset 0.7 dB
10 cBidiv Ref 20.00 dBm -0.40591 dBm
‘1 Center Freq|
T | i S Wy YO a3 GHz
o N,
I it e, |
enter 2437 GHz Span 30 MHz CFSt
es BW 100 kHz #VEW 300 kHz Sweep 2933ms|| =" SEP
[Auto Man
Occupied Bandwidth
16.406 MHz —
Transmit Freq Error -12.886 kHz OBW Power 99.00 % DHy
» dB Bandwidth 15.16 MHz x dB -6.00 dB
REST STATUS.

6dB Bandwidth_11G_2462_Antl

Agilent Spectrum Analyzer - Decwpied BW
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6dB Bandwidth 11N20SISO_2412 Antl
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RL

Kgilent Spectrum Analyzer - Decupied BW
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Agilent Spectrum Analyzer - Decupied BW
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6dB Bandwidth_11N40SISO_2437_Antl
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2.0ccupied Bandwidth

Test Mode | Test Channel Ant OBWI[MHZz] LimitfMHz] Verdict
3.Maximum peak conducted output power
Test Mode | Test Channel Ant Power[dBm] Limit[dBm] Verdict
11B 2412 Antl 9.23 30 PASS
11B 2437 Antl 9.06 30 PASS
11B 2462 Antl 9.14 30 PASS
11G 2412 Antl 8.56 30 PASS
11G 2437 Antl 8.67 30 PASS
11G 2462 Antl 8.71 30 PASS
11IN20SISO 2412 Antl 8.61 30 PASS
11N20SISO 2437 Antl 8.87 30 PASS
11IN20SISO 2462 Antl 8.78 30 PASS
11IN40SISO 2422 Antl 8.59 30 PASS
11IN40SISO 2437 Antl 8.31 30 PASS
11IN40SISO 2452 Antl 8.48 30 PASS
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4.Maximum Peak power spectral density

Test Mode |Test Channel Ant PSD[dBmM/30KHZ] Limit[dBm/3KHz]| Verdict
11B 2412 Antl 2.256 8.00 PASS
11B 2437 Antl 2.221 8.00 PASS
11B 2462 Antl -1.826 8.00 PASS
11G 2412 Antl -7.114 8.00 PASS
11G 2437 Antl -6.065 8.00 PASS
11G 2462 Antl -5.41 8.00 PASS

11IN20SISO 2412 Antl -6.405 8.00 PASS

11IN20SISO 2437 Antl -5.961 8.00 PASS
11N20SISO 2462 Antl -4.103 8.00 PASS
11N40SISO 2422 Antl -9.319 8.00 PASS
11N40SISO 2437 Antl -9.739 8.00 PASS
11N40SISO 2452 Antl -9.744 8.00 PASS
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Maximum Peak power spectral density 11B 2412 Antl
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Maximum Peak power spectral density 11B 2462 Antl
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Maximum Peak power spectral density_11G_2437_Antl
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Agilent Spectrum Analyzer - Swept SA
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Maximum Peak power spectral density 11N20SISO_2412 Antl

Agilent Spectrum Analyzer - Swept SA
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Agilent Spectrum Analyzer - Swept SA
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Agilent Spectrum Analyzer - Swept SA

Maximum Peak power spectral density 11N20SISO_2462_ Antl
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Maximum Peak power spectral density 11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA
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Maximum Peak power spectral density 11N40SISO_2437_ Antl

Agilent Spectrum Analyzer - Swept SA
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Maximum Peak power spectral density 11N40SISO_2452 Antl

Agilent Spectrum Analyzer - Swept SA
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I[Center Freq 2.452000000 GHz | Avg Type: Log-Pwr WaCE[[oza5e|  Freduency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB bETPPFPPP
Ref Offset 07 dB Mkr1 2.444 50 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -9.744 dBm
fLog
Center Freq
100 2.452000000 GHz
Q.00
1 StartFreq
100 ’ | WWMMMWMM 2.422000000 GHz
- }vﬂ Stop Freq
2.482000000 GHz
300

400 I . CF Step
WW 6000000 MHz
Auto Man

-50.0
00 Freq Offset|
0 Hz
70.0
Center 2.45200 GHz Span 60.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 63.27 ms (1001 pts)

MSG ISTATUS
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5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict

Mode Channel Power[dBm] [dBm] [dBm]

11B 2412 Antl 3.316 -55.174 -16.68 PASS

11B 2462 Antl 3.030 -55.283 -16.97 PASS

11G 2412 Antl -3.013 -53.655 -23.01 PASS

11G 2462 Antl -0.184 -49.520 -20.18 PASS
11IN20SISO| 2412 Antl -2.004 -52.642 -22 PASS
11IN20SISO| 2462 Antl 0.224 -45.912 -19.78 PASS
11N40SISO| 2422 Antl -3.898 -35.597 -23.9 PASS
11IN40SISO| 2452 Antl -4.185 -37.187 -24.19 PASS
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Band-edge for RF Conducted Emissions_11B_2412 Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 02:28:00 PMMov 01, 2017

STATUS

ICenter Freq 2.367500000 GHz | #Avg Type: RMS TRACE[1 12345 6 Frequency
PNO: Fast —»— T1rig:Free Run Avg|Hold: 1010 THPE |V ekttt
IFGain:Low  #Atten: 30 dB perfP FRPF R
o Ofeot07 dB Mkrd 2.371 022 GHZ]| ~ AutoTune
10 dBidiv Ref 20.00 dBm -55.174 dBm
100 1 Center Freq
W 2.367500000 GHz
ﬂ -Vl'h‘se dffim|
J \t StartFreq
P ' 2.310000000 GHz
_ i \,h
.4 2 W i |
StopFreq
500 WMMMMMWW
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TR SCL % Yy FUNCTION | FUNCTION WIDTH T Man
N[ [f]  2413500GHz|  3316dBm| |
)d N | [f|  2400000GHz[  43640dBm| |
<l N| [f[  2390000GHz|  56.853 dBm| Freq Offset
0 Hz

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 0z2:32:42 PMMov 01, 2017
[Center Freq 2.475000000 GHz #Avg Type: RMS mactlio545 5| Freauency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE|M ol
IFGainlow  #Atten:30 dB perfP PRFF P
o Offeot07 4B Mkrd 2.494 012 50 GHz|| ~ AutoTune
10dBidv_Ref 20.00 dBm -55.283 dBm
100 1 CenterFreq
o0 NTITS VTN 2475000000 GHz,
}"‘J U“‘l -1B.97 dBm
200 i
).," StartFreq
=300 )‘; \*k 2.450000000 GHz
400 fo'k.,. v
o WA A 2 ’4 3
0.0 sl M&UW bty *vaharh\n- Ly Stop Freq
2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKFR MODE| TRC| SCL ® FUNCTION FUNCTION WIDTH FUNCTION WaLUE m Man
N[ [ fF] 246150625 GHz] 3,030 dBm
)l N | [ F 2.483 500 00 GHz 57.290 dBm
[ N[ [f] 2.500 000 00 GHz 58432 dBm Freq Offset
N[ T 249401260GHz|  66.283 dBm 0 Hz
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Band-edge for RF Conducted Emissions_11G_2412_ Antl

Agilent Spectrum Analyzer - Swept SA

N

MSG

[ | [ =

STATUS

?

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 02:35:44 PMMov 01, 2017 F
ICenter Freq 2.367500000 GHz | #Avg Type: RMS RACE[T2345 6 requency
PNO: Fast —»— T1rig:Free Run Avg|Hold: 1010 THPE |V ekttt
IFGain:Low  #Atten: 30 dB perfP FRPF R
o Offect 07 dB Mkré 2.389 494 GHZ Auto Tune
10 dBdiv Ref 20.00 dBm -53.655 dBm
og
100 1 Center Freq
0.00 2.367500000 GHz
100 ..M{"Wm
200 ,Jr J-‘ o
I { StartFreq
00 p 2.310000000 GHz
-40.0 'w“.
4
" , Loty b StopFreq
Y h mer.. i L
b 2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
(N[ [f]| = 2410789GHz|  3013¢BMWM[ [ [ |
)X N | [f|  2400000GHz| 44438dBm| | | ]
gl N | [f| 2390000GHz[ &5118dBm| | | ] Freq Offset
| fF[ 2380494 GHz| 53686dBm| [ [ ] 0 Hz

Band-edge for RF Conducted Emissions_11G_2462_Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF 0@ AC SENSEPULEE ALIGH AUTO 02:39:18 PMMov 01, 2017
ICenter Freq 2.475000000 GHz #Avg Type: RMS WAE[l345s |  Freduency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE|M ol
IFGainlow  H#Atten:30 dB perfP PRFF P
o Offeot07 4B Mkra 2.483 662 50 GHz| ~ AutoTune
10dBidv_Ref 20.00 dBm -49.520 dBm
100 <>| CenterFreq
0.00 2.475000000 GHz
100 ”n" MJ bl
-20.0 JJ L -20.18 dBm)
Mw‘ '“q\l StartFreq
R K™ 2.450000000 GHz
-40.0 4
500 MVW 3
. e W Y PR StopFreq
' 2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKFR MODE| TRC| SCL ® he FUNCTION FUNCTION WIDTH FUNCTION WaLUE m Man
@ N | [f[  246325000GHz[  0184dBm| | [ |
A N | | F 2.483 50000 GHz 51686dBm| | [ 00|
| N | 2,500 000 00 GHz 58.326 dBm Freq Offset
| N | 248366260 GHz| 49,520 dBm 0 Hz
[ ]
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il RL

Band-edge for RF Conducted Emissions_11N20SISO_2412_Antl

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC

SEMSEPULEE]

ALIGN AUTO

02:41:22 PMMov 01, 2017

N

MSG

[ | [ =

STATUS

?

ICenter Freq 2.367500000 GHz | #Avg Type: RMS mack[T23456|  Freduency
PNO: Fast —»— T1rig:Free Run Avg|Hold: 1010 THPE |V ekttt
IFGain:Low  #Atten: 30 dB perfP FRPF R
o Offect 07 dB Mkré 2.389 436 GHZ Auto Tune
10 dBidiv__Ref 20.00 dBm -52.642 dBm
og
100 7 Center Freq
0.00 S 2.367500000 GHz
00 LM' M&uj* I
=200 ,r 22 0 clEwrd
] StartFreq
00 y \| 2.310000000 GHz
-40.0 4
i StopFreq
' 2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
(Nl N | [f| = 2413284GHz[  2004dBm| | [ ]
)X N | | f|  2400000GHz|  #1293dBm|[ | | ]
&l N [ [ f[| 2390000GHz| &5739dBm| [ | ] Freq Offset
[ F] 2389436 GHz| &52642dBm| | [ 0 Hz

Band-edge for RF Conducted Emissions_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF 0@ AC SENSEPULEE ALIGH AUTO 02:44:36 PMMoy 01, 2017
[Center Freq 2.475000000 GHz #Avg Type: RMS mactlio545 6| Freauency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE|M ol
IFGainlow  H#Atten:30 dB perfP PRFF P
o Offeot07 4B Mkra 2.483 637 650 GHz| ~ AutoTune
10dBidv_Ref 20.00 dBm -45.912 dBm
1oa <>| CenterFreq
0.00 2.475000000 GHz
0.0 JWHL Mﬂj W "“I”Wl.
-19.78 cBim|
-20.0
j h\ StartFreq
-30.0 y
2.450000000 GHz
D W‘”‘“‘W’“Ww4
00 1 3
. e Mefwgunthobage ﬂ,,,,-,_& StopFreq
2.500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKFR MODE| TRC| SCL ® he FUNCTION FUNCTION WIDTH FUNCTION WaLUE m Man
N | [f|  246328750GHz|  0224dBm| [ | |
2 NENEA 2.483 500 00 GHz 46882dBm| | | ]
| N | 2,500 000 00 GHz 57.433 dBm Freq Offset
[ N | 2.483 537 50 GHz 45.912 dBm
| 0Hz
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d

Band-edge for RF Conducted Emissions_11N40SISO_2422_Antl

Agilent Spectrum Analyzer - Swept SA
il RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 02:48: 10 PMMov 01, 2017

ICenter Freq 2.377500000 GHz | #Avg Type: RMS TRACE[ 23456 Frequency
PNO: Fast —»— T1rig:Free Run Avg|Hold: 10M0 TVPE W] vkt
IFGain:Low #Atten: 30 dB wEfPFPPRFP
Ref Offset0.7 dB Mkrd 2.389 431 GHZ|| ~ AutoTure
1LU dBidiv  Ref 20.00 dBm -35.597 dBm
og
o 1 Center Freq
0.00 4 2.377500000 GHz
100 flll'l"l bbbl bl
200 ] "% all
0.0 4= A 1 StartFreq

2.310000000 GHz
-40.0 \M IE——

StopFreq
RG] TR wI————
2.445000000 GHz
Start 2.31000 GHz Stop 2.44500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (8001 pts) 13500000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
(0l N[ [ f|  2424497GHz|  3898dBm| [ [ ]
)l N | [f]  2400000GHz[ 34158dBm| | | ]
gl N[ [f] 2390000GHz[ 41471dBm| | | ] Freq Offset
N | [f[] 2389431GHz| 385%7dBm| [ [ | 0Hz

1 - ]
1 [ | [ =
£ >
MSG STATUS

Band-edge for RF Conducted Emissions_11N40SISO_2452_Antl

Agilent Spectrum Analyzer - Swept SA

| RL RF S0Q  AC SEMSEPULEE] ALIGNAUTO 02:51:27 PMMov 01, 2017

ICenter Freq 2.465000000 GHz #Avg Type: RMS TACE[123456|  Fredquency
PNO: Fast —»— Trig: Free Run Avg|Hold: 10M0 TYPE|M ol
IFGain:Low  #Atten: 30 dB pETfF FPPF R
ot Offeet 07 dB MKrd 2.484 626 25 GHz| ~ AutoTune
0Bl Ref 20.00 dBm -37.187 dBm
100 ] Center Freq
0.00 2465000000 GHz
00 r,‘ hdpheldrosank MW'. Sdrirshod gl
20.0 3 W } — 7 StartFreq
| \ 4
T 4 l 2.430000000 GHz
-40.0
500
00 StopFreq
' 2500000000 GHz
-70.0
Start 2.43000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 6.933 ms (8001 pts) 7.000000 MHz
MKFR MODE| TRC| SCL ® he FUNCTION FUNCTION WIDTH FUNCTION WaLUE m Man
W N[ [f| = 244952125GHz| 4185dBm[ [ [ |
)} N | [f|  248350000GHz[ 41194dBm| [ | |
| N | Freq Offset
| N | 0Hz
[ | - 1
- 1
I
I
- 1
- 1
]
{4
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6.RF Conducted Spurious Emissions

e |cramer| At S | Seprre| BO0 | B loretem Lol | L0 | verde
11B 2412 | Antl 30 26000 100 300 3.57 -50.645 |<-16.43| PASS
11B 2437 | Antl 30 26000 100 300 2.364 | -50.744 17.<6_36 PASS
11B 2462 Antl 30 26000 100 300 2.673 -49.942 17327 PASS
11G 2412 Antl 30 26000 100 300 -2.664 | -50.542 22.<6_6 4 PASS
11G 2437 | Antl 30 26000 100 300 -0.577 | -51.385 20_<5_77 PASS
11G 2462 | Antl 30 26000 100 300 -0.605 | -49.446 20205 PASS
11N20SISO| 2412 Antl 30 26000 100 300 -2.446 | -51.278 22.<A:46 PASS
11N20SISO| 2437 | Antl 30 26000 100 300 -0.897 | -50.767 20.<8-97 PASS
11N20SISO| 2462 | Antl 30 26000 100 300 0.334 | -50.938 19.<6-66 PASS
11IN40SISO| 2422 | Antl 30 26000 100 300 -3.685 | -49.880 23.<E‘;85 PASS
11N40SISO| 2437 | Antl 30 26000 100 300 -4.159 | -50.280 5 4_<1_59 PASS
11N40SISO| 2452 Antl 30 26000 100 300 -4.33 -51.121 [<-24.33| PASS
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Agilent Spectrum Analyzer - Swept SA

RF Conducted Spurious Emissions_11B 2412 Antl

] RL RF S0@  AC SENSE:PULEE ALIGH AUTO 02:29:17 PM Moy 01, 2017
[Center Freq 2.412000000 GHz #Avg Type: RMS TRaCE[123456 Frequency
PNO: Fast —»— Trig:Free Run Avg[Hold: 10110 TPE | ik
IFGain:Law  HAtten: 30 dB ver|P PPPP R
Auto Tune
Ref Offset 0.7 dB Mkr1 2.413 005 GHz
10 dBidiv  Ref 20.00 dBm 3.570 dBm
JLog
CenterFreq
100 .1 2.412000000 GHz
- TELILATRITAY!
StartFreq
00 i 1 2.392000000 GHz
Juy \:( \ j \ul,lh -16.43 dBm)|
e J’ ‘\ StopFreq
\ 2432000000 GHz
-30.0 )(f“ \\
] /""\ N 1 CF Step
00 AT L 4000000 MHz
b df] a_n
500 1k fallt]
. M \MW FreqOffset
0 Hz
700
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (3001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF SO0g& AL SEMSE:PULSE ALIGH AT 02:29:27 PMHNov 01, 2017 F
l[Center Freq 13.015000000 GHz | #vg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1110 TPE M kb
IFGain:Low #Atten: 30 dB LET|F FRPFP
Mkr2 25.643 GHZ Auto Tune
Ref Offset 0.7 dB
10 dBidiv  Ref 20.00 dBm -50.645 dBm
JLog
CenterFreq
100 13.015000000 GHz
1
0.00
StartFreq
00 30.000000 MHz
-16.43 dBm)|
-200
Stop Freq
26.000000000 GHz
-30.0
0.0 CF Step
2.597000000 GHz
3 Auto Man
FreqOffset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 2.482 s (3001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_11B 2437 Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0 AC

SEMSERULSE

ALIGN AUTC

02:31:19 PMMov 01, 2017

[Center Freq 2.437000000 GHz | #Avg Type: RMS Wice[[ 25456  Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB LET|F FRPFP
Auto Tune
Ref Offset 0.7 dB MKkr1 2.435 490 GHz
10dB/div  Ref 20.00 dBm 2.364 dBm
JLog
Center Freq
100 ’1 2.437000000 GHz
0.00 1 Lﬂwu l._auw .
;JJM %W StartFreq
-0 f . 2.417000000 GHz
JA}H V w“!l -17 64 cdBm)|
0 J“ Stop Freq
2.467000000 GHz
-30.0 )j' \IL
A by CF Step
o I Y M 4000000 MHz
W M Auto Man
R 1
500 ./ V' w"\
Freq Offset
. M K
0 Hz
-70.0
Center 243700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

ISTATUS

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC

SEMNSEPULSE

ALIGN AUTO

(02,3130 PMMov 01, 2017

l[Center Freq 13.015000000 GHz | #Avg Type: RMS wecE[loaasp|  Frequency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB cerfP FPPPP
Ref Offset 07 dB MKr2 25.744 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -50.744 dBm
JLog
Center Freq
100 13.015000000 GHz
1
0.00
StartFreq
00 30.000000 MHz
-17 654 cdBm)|
e StopFreq
26.000000000 GHz
-30.0
-400 CF Step
2597000000 GHz
Auto Man
FreqOffset
0 Hz

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

Stop 26.00 GHz

Sweep 2.482 s (3001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTC 02:32:49 PMHov 01, 2017 F
[Center Freq 2.462000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB peT|P PPPPP
Ref Offset 07 dB Mkr1 2.461 010 GHz Auto Tune
10dB/div  Ref 20.00 dBm 2.673 dBm
JLog
CenterFreq
100 1 2462000000 GHz
o ntj Lhis, ——
0.0 i A
IVJUW A StartFreq
00 I . 2442000000 GHz
A;"\j \/\\{1 AT33comgt—
200 I»J i v “L
J’ \'LJ Stop Freq
| 2482000000 GHz
300

-m NMJ \K ¥, CF Step

)‘« N v ¥ \V\ 4.000000 MHz
Auto Man
B0.0 MJM_ J“Uﬂ\f&\i’ 00001
0o WW MM Freq Offset
0Hz
-70.0
Center 246200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMSE:PLULSE ALIGHN AUTO 02:33:00 PMMov 01, 2017

[Center Freq 13.015000000 GHz | #Avg Type: RMS TRacE[122456 Frequency
PNO: Fast —— T1rig:Free Run Avg|Hold: 1110 TYPE | M ekt
IFGain:Low #Atten: 30 dB oeTP FRFRF
Ref Offset 0.7 dB Mkr2 25.614 GHz AutoTune
10 dBidiv  Ref 20.00 dBm -49.942 dBm
JLog
Center Freq
100 13.015000000 GHz
1
0.00
StartFreq
00 30.000000 MHz
-17.33 dBmj
e StopFreq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
‘ Auto Man
FreqOffset
0 Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (3001 pts)

MSG STATUS
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RF Conducted Spurious Emissions_11G_ 2412 Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTC 02:35:52 PMHNov 01, 2017 F
ICenter Freq 2.412000000 GHz | #Avg Type: RMS TRACE[15 345 & requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainlow  #Atten:30 dB veT|P PEFF P
Auto Tune
Ref Offset 0.7 dB Mkr1 2.410 745 GHz
10dBidiv  Ref 20.00 dBm -2.664 dBm
JLog
Center Freq
1048 2.412000000 GHz
0.00 1
StartFreq
00 . ,_.,.ww K hw “"‘J'*WLM .wJ' 2.392000000 GHz
200 T 'Ll 22 56 o) Stop Freq
fﬂr *\I 2.432000000 GHz
-30.0
400 | %‘MI | CF Step
1 4,000000 MHz
Auto Man
500 I—
00 Freq Offset
0 Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF S0 AC SEMNSE:PULSE ALIGH AUTO 02:36:02 PMHov 01, 2017 F
[Center Freq 13.015000000 GHz | . #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 0.7 dB MKkr2 25.669 GHz
10dBidiv  Ref 20.00 dBm -50.542 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
400 30.000000 MHz
-200 7256 do Stop Freq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
3' Auto Man
FreqOffset
0 Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (3001 pts)

MSG STATUS




2 ) FCC Part 15.247 KDB558074 Test Report

RF Conducted Spurious Emissions_11G_ 2437 Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTC 02:37:47 PMHov 01, 2017 F
ICenter Freq 2.437000000 GHz | . #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB ver/P FPPPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.438 280 GHz
10dB/div  Ref 20.00 dBm -0.577 dBm
JLog
Center Freq
100 2.437000000 GHz
‘1
0.00
i W% FMM StartFreq
100 2.417000000 GHz
N L -20.55 dBm|
20 1 StopFreq
2457000000 GHz
-30.0
w00 Mﬁﬂm i CF Step
' 4000000 MHz
Auto Man
500 I—
500 Freq Offset
0 Hz
-70.0
Center 243700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

ISTATUS

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

] RL RF S0% AL SEMSE:PULSE ALIGH AUTO 02:37:58 PM Moy 01, 2017 F
l[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
MKr2 25.721 GHz Auto Tune
Ref Offset 0.7 dB
10 dBidiv  Ref 20.00 dBm -51.385 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
00 30.000000 MHz
. -20.58 dEmfl
a0 StopFreq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0
w0 Freq Offset
0 Hz
700
Start 30 MHz Stop 26.00 GHz

Sweep 2.482 s (3001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11G_2462_Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 02:39:25 PMMov 01, 2017 F
ICenter Freq 2.462000000 GHz | . #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB ver/P FPPPP
Auto Tune
Ref Offset 0.7 dB MKkr1 2.460 730 GHz
10dB/div  Ref 20.00 dBm -0.605 dBm
JLog
Center Freq
100 2.462000000 GHz
‘1
0.00
| |l 'M Start Freq
-100 k 2.442000000 GHz
200 2061 ofmfl Stop Freq
WH 2.482000000 GHz
-30.0 "
100 Wﬂwﬂ,‘. . CF Step
4000000 MHz
Auto Man
500 I —
500 Freq Offset
0Hz
-70.0
Center 246200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

ISTATUS

Agilent Spectrum Analyzer - Swept SA

Res BW 100 kHz

#VBW 300 kHz

] RL RF S0% AL SEMSE:PULSE ALIGH AUTO 02:39:36 PMMoy 01, 2017 F
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
MKr2 23.104 GHz Auto Tune
Ref Offset 0.7 dB
10 dBidiv  Ref 20.00 dBm -49.446 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
00 30.000000 MHz
- 2061 df
a0 > | StopFreq
26.000000000 GHz
-30.0
400 CF Step
) 2597000000 GHz
’| Auto Man
-A0.0 H
w0 Freq Offset
0 Hz
700
Start 30 MHz Stop 26.00 GHz

Sweep 2.482 s (3001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N20SISO_ 2412 Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF SO0g& AL SENSE:PULSE ALIGH AUTC 02:41:29 PMHov 01, 2017 F
I[Center Freq 2.412000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGain:Low #Atten: 30 dB CeTPFPFPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.413 240 GHz
10 dBidiv  Ref 20,00 dBm -2.446 dBm
JLog
CenterFreq
100 2.412000000 GHz
1
0.00
StartFreq
00 PJMW\“MMM ;.,\ 2,392000000 GHz
w0 d ! ZAs Stop Freq
lfi l‘x 2.432000000 GHz
-300
o0 N M“ 1. CF Step
[F 4.000000 MHz
Auto Man
500 I—
500 Freq Offset
0 Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF S0 AC SEMNSE:PULSE ALIGH AUTO 02:41:40 PMHov 01, 2017 F
[Center Freq 13.015000000 GHz | #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 0.7 dB Mkr2 25.237 GHz
10dBidiv  Ref 20.00 dBm -51.278 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
400 30.000000 MHz
w0 LTy | StopFreq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
.E Auto Man
FreqOffset
0 Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (3001 pts)

MSG STATUS
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RF Conducted Spurious Emissions_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTC 02:43:15 PMHov 01, 2017 F
|[Center Freq 2.437000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB LET|F FRPFP
Ref Offset 07 dB Mkr1 2.435 755 GHz Auto Tune
10dB/div  Ref 20.00 dBm -0.897 dBm
JLog
Center Freq
100 2.437000000 GHz

0.00

400 i i \ 2.417000000 GHz
-200 J l 2090 dR

StopFreq
K 2.457000000 GHz
-30.0
-40.0 ) CF Step
4.000000 MHz|
Auto Man
-50.0 /R —
00 Freq Offset
0Hz
-70.0
Center 243700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF S0 AC SEMNSE:PULSE ALIGH AUTO 02:43:26 PMHov 01, 2017 F
[Center Freq 13.015000000 GHz | . #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 0.7 dB Mkr2 25.601 GHz
10dBidiv  Ref 20.00 dBm -50.767 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
400 30.000000 MHz
w0 e StopFreq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
ii Auto Man
-A0.0
a0 . Freq Offset
0 Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (3001 pts)

MSG STATUS




FCC Part 15.247 KDB558074 Test Report

RF Conducted Spurious Emissions_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0 AC

SEMSERULSE

ALIGN AUTC

02:44:43 PMMov 01, 2017

[Center Freq 2.462000000 GHz | #Avg Type: RMS Wice[[os 456 |  Frequency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB ver/P FPPPP
Ref Offset 07 dB Mkr1 2.463 265 GHz Auto Tune
10dB/div  Ref 20.00 dBm 0.334 dBm
JLog
CenterFreq
100 2.462000000 GHz
1
0.00 ’
MWJLWM Ww MMM, . StartFreq
400 i 2.442000000 GHz
j \ -19.67 dBm)|
0 {j \ Stop Freq
2482000000 GHz
-30.0 |
400 ¥ CF Step
4000000 MHz
Auto Man
500
500 Freq Offset
0 Hz
-70.0
Center 246200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

ISTATUS

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC

SEMNSEPULSE

ALIGN AUTO

02:44,53 PMMov 01, 2017

Res BW 100 kHz

#VBW 300 kHz

l[Center Freq 13.015000000 GHz | #Avg Type: RMS wecE[loaasp|  Frequency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB cerfP FPPPP
Ref Offset 07 dB MKr2 25.646 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -50.938 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
00 30.000000 MHz
-19 67 dBmj|
e StopFreq
26.000000000 GHz
-30.0
-400 CF Step
2597000000 GHz
i Auto Man
Freq Offset
0 Hz
700
Start 30 MHz Stop 26.00 GHz

Sweep 2.482 s (3001 pts)

MSG

STATUS
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RF Conducted Spurious Emissions_11N40SISO_2422 Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTC 02:48:17 PMHov 01, 2017 F
ICenter Freq 2.422000000 GHz | . #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB ver/P FPPPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.419 50 GHz
10 dBidiv  Ref 20.00 dBm -3.685 dBm
JLog
Center Freq
100 2.422000000 GHz
0.00 .1
StartFreq
00 N 2.382000000 GHz
0 | | -23.69 B StopFreq
ﬂ k 2.462000000 GHz
-300
400 CF Step
8.000000 MHz
Auto Man
500
0 Freq Offset
0 Hz
-70.0
Center 242200 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)

MSG

ISTATUS

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC

SEMNSEPULSE

ALIGN AUTO

(02:48:28 PMMNov 01, 2017

Res BW 100 kHz

#VBW 300 kHz

[Center Freq 13.015000000 GHz | #Avg Type: RMS TRacE[122456 Frequency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Ref Offset 07 dB MKr2 25.695 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -49.880 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00
1 Start Freq
00 30.000000 MHz
a0 2369 dBm) StopFreq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
FreqOffset
0 Hz
700
Start 30 MHz Stop 26.00 GHz

Sweep 2.482 s (3001 pts)

MSG

STATUS




2 ) FCC Part 15.247 KDB558074 Test Report

RF Conducted Spurious Emissions_11N40SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTC 02:50:08 PMHov 01, 2017 F
I[Center Freq 2.437000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGain:Low #Atten: 30 dB CeTPFPFPP
Auto Tune
Ref Offset 0.7 dB Mkr1 2.434 51 GHz
10 dBidiv  Ref 20.00 dBm -4.159 dBm
JLog
Center Freq
100 2.437000000 GHz
0.0 1
StartFreq
40 [ 2.397000000 GHz
e I | 2416 dBm) StopFreq
}) k 2.477000000 GHz
300
400 . | 4, CF Step
8.000000 MHz
WW& Auto Man
500 I—
500 Freq Offset
0Hz
-70.0
Center 243700 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF S0% AL SEMSE:PULSE ALIGH AUTO 02:50:19 PMHov 01, 2017 F
[Center Freq 13.015000000 GHz | . #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 0.7 dB Mkr2 25.757 GHz
10dBidiv  Ref 20.00 dBm -50.280 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 |
1 Start Freq
00 30.000000 MHz
- -24.16 oB| StopFreq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
FreqOffset
0 Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (3001 pts)

MSG STATUS
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RF Conducted Spurious Emissions_11N40SISO_2452 Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTC 02:51:33 PMHov 01, 2017 F
[Center Freq 2.452000000 GHz | #Avg Type: RMS WaC[123456 requency
PNO: Fast —»— Trig:Free Run Avg|Hold: 10M0 TPE M kb
IFGain:Low #Atten: 30 dB ver/P FPPPP
Ref Offset 07 dB Mkr1 2.454 52 GHz Auto Tune
10dB/div  Ref 20.00 dBm -4.330 dBm
JLog
CenterFreq
100 2.452000000 GHz
000 1

StartFreq

00 r%w L 2.412000000 GHz
-200

J |, -24.33 dBi| St°p Freq
’ k 2492000000 GHz
300
00 M CF Step
8.000000 MHz
Auto Man
500 I—
00 Freq Offset
0 Hz
-70.0
Center 245200 GHz Span 80.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

] RL RF S0% AL SEMNSE:PULSE ALIGH AUTO 02:51:44 PMHov 01, 2017 F
[Center Freq 13.015000000 GHz | . #Avg Type: RMS TRacE[122456 requency
PNO: Fast —— T1rig:Free Run Avg[Hold: 1110 THPE | ik
IFGain:Low #Atten: 30 dB oeTP FRFRF
Auto Tune
Ref Offset 0.7 dB Mkr2 25.617 GHz
10dBidiv  Ref 20.00 dBm -51.121 dBm
JLog
Center Freq
100 13.015000000 GHz
0.00 1
StartFreq
400 30.000000 MHz
e 2433 dEn) StopFreq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
‘[ Auto Man
-A0.0
. FreqOffset
0 Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (3001 pts)

MSG STATUS




FCC Part 15.247 KDB558074 Test Report

7.Restrict-band band-edge measurements

vode | Chamnel | ANt | Frea. I[DdOE\';Nn?]r i ?:g:g? [dBuEV/m] DIEIEEE [dé:;n\]/i/tm] Ve
118 2412 | Antl | 2310.0| -50.06 | 2 0 472 | PEAK | 74 |PAss
118 2412 | Antl | 23100| -61.23 | 2 0 | 3603 | AV 54 | PASS
118 2412 | Antl |2390.0| -48.78 | 2 0 | 4848 | PEAK | 74 |PAss
118 2412 | Antl | 2390.0| 5955 | 2 o | a7 | Av 54 | PASS
118 2462 | Antl | 24835| -4839 | 2 0 | 4887 | PEAK | 74 |PAsS
118 2462 | Antl | 24835| -59.19 | 2 o | ssor | Av 54 | PASS
118 2462 | Antl | 2500.0| -49.98 | 2 0 | 4728 | PEAK | 74 |PAsS
118 2462 | Antl | 2500.0| -60.03 | 2 0o | 3723 | AV 54 | PASS
11G 2412 | Antl |2310.0| -49.18 | 2 0 | 4808 | PEAK | 74 |PASS
11G 2412 | Antl | 23100| -61.11 | 2 0 | 3615 | AV 54 | PASS
11G 2412 | Antl |2390.0| -38.97 | 2 0 | 5820 | PEAK | 74 |PAss
11G 2412 | Antl | 2390.0| 5419 | 2 0o | 4307 | Av 54 | PASS
11G 2462 | Antl | 24835 -4217 | 2 0 | 5509 | PEAK | 74 |PAsS
11G 2462 | Antl | 24835| -56.04 | 2 0 | a2 | av 54 | PASS
11G 2462 | Antl | 25000| -47.77 | 2 0 | 4949 | PEAK | 74 |PAsS
11G 2462 | Antl | 2500.0| -58.44 | 2 0o | sss | Av 54 | PASS
11N20SISO| 2412 | Antl | 2310.0] -51.43 | 2 0 | 4582 | PEAK | 74 |PASS
11N20SISO| 2412 | Antl |23100| -61.10 | 2 0 | 3616 | AV 54 | PASS
11N20SISO| 2412 | Antl |2390.0] -35.49 | 2 0 | 6177 | PEAK | 74 |PAsS
11N20SISO| 2412 | Antl |2390.0| -53.88 | 2 0 | 4338 | AV 54 | PASS
11N20SISO| 2462 | Antl | 24835| -4137 | 2 0 | s588 | PEAK | 74 |PASS
11N20SISO| 2462 | Antl | 24835 -55.14 | 2 0 | a211 | Av 54 | PASS
11N20SISO| 2462 | Antl | 2500.0| -46.92 | 2 0 | 5034 | PEAK | 74 |PAsS
11N20SISO| 2462 | Antl |2500.0| -58.45 | 2 0o | sss | Av 54 | PASS
11N40SISO| 2422 | Antl | 2310.0] -50.10 | 2 0 | 4716 | PEAK | 74 |PAsS
11N40SISO| 2422 | Antl |23100| -61.17 | 2 0 | 3600 | AV 54 | PASS
11N40SISO| 2422 | Antl |2390.0] -37.01 | 2 0 | 6025 | PEAK | 74 |PAss
11N40SISO| 2422 | Antl | 23900 -48.42 | 2 0o | 4883 | AV 54 | PASS
11N40SISO| 2452 | Antl | 24835| -4019 | 2 0 | s707 | PEAK | 74 |PAsS
11N40SISO| 2452 | Antl |24835| 52.44 | 2 0 | as | av 54 | PASS
11N40SISO| 2452 | Antl |2500.0| -47.38 | 2 0 | 4988 | PEAK | 74 |PASS
11N40SISO| 2452 | Antl |25000| -57.83 | 2 0 | 3042 | Av 54 | PASS
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Restrict-band band-edge measurements_11B_2412 Antl PEAK

Agilent Spectrum Analyzer, - Swept SA

RF S0w  AC ALIGH AT 09:01:14 AMNov 01, 2017
[Center Freq 2.367500000 GHz | Avg Type: Log-Pwr TRACE|123456
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TYPE I+ et

pET|F FFFFF

IFGain:Low #Atten: 30 JdB

Mkr3 2.390 000 GHz

Ref Offset 0.7 dB -48.776 dBm

10 dBidiv Ref 20.00 dBm
Log

Frequency

0.0

0.0

Bl /
200 / \

200 / \
Ehuli] ¥ ‘ - ) 3“’,

500 ke S R oMbt hinsomlgpslrini

-60.0

-70.0

Start 2.31000 GHz
Res BW 1.0 MHz

Stop 242500 GHz
Sweep 1.067 ms (8001 pts)

FUMCTION %/IDTH

#VBW 3.0 MHz

FUNCTION FUNCTION WaLUE »~

MKR MODE TRC SCL =

=

2.413 270 GHz 3.436 dBm
2.310 000 GHz 50.057 dBm
2.390 000 GHz -48.776 dBm

STATUS

Center Freq
2.367500000 GH3

StartFreq
2.310000000 GH3

Restrict-band band-edge measurements_11B 2412 Antl AV

Agilent Spectrum Analyzer - Swept SA

F 500 AC ! ALIGM AUTO 09:01:27 AM Moy 01, 2017
[Center Freq 2.367500000 GHz | Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast =— Trig:Free Run Avg|Hold: 1/10 TYPE |1 okt
IFGain:Low #Atten: 30 dB per|P PRFPFPP
Ref Offset 0.7 dB Mkr3 2.390 000 GHZ] Auto Tung
19 dBidiv Ref 20.00 dBm -59.548 dBm
1on 1 Center Freq
0.0 2.367500000 GH3
-10.0 {/—'

o / \
-40.0 , X /.,\/
W

-50.0

-60.0
-70.0

Start 2.31000 GHz
Res BW 1.0 MHz

Stop 2.42500 GHz
Sweep 8.967 s (8001 pts)

FUMCTION %/IDTH

#VBW 10 Hz

v FUNCTION
0.072 dB

m
61.226 dBm
59.542 dBm

FUNCTION WaLUE »~

MKR MODE TRC SCL

2.310000 GH
2.390 000 GH

*
IN (M

STATUS

StartFred
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Restrict-band band-edge measurements_11B 2462 Antl PEAK

Agilent Spectrum Analyzer Swept SA

ALIGM AUTO
Avg Type: Log-Pwr
Avg|Hold: 10110

02:10 AMMNov 01, 2017

TRACE|1 23456
TVPE |1 ol

|Center Freq 2 475000000 GHz |

PHO: Fast —»—

Trig: Free Run
perlP PPPP P

Frequency

IFGain:Low #Atten: 30 dB
Mkr3 2.500 000 00 GHz
Ref Offset 0.7 dB

10dsiciv__Ref 20.00 dBm -49.975 dBm

10.0 1 Center Fred
000 2.475000000 GH]
-10.0
-20.0

s / StartFreg
o 2.450000000 GH]
400 L~ \\\‘-N-m..‘u 2 3

-50.0 " Ak b, aunl el

500 Stop Fred
o 2.500000000 GH]
Start 2.45000 GHz Stop 2.50000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts)

MKF! MODE| TRC) SCL >< v
3.296 dBm

- 2,500 000 00 GHz -49.975 dBm

FUNCTION FUMCTION WIDTH FUMNCTION VALUE o~

STATUS

Restrict-band band-edge measurements_11B 2462 Antl AV

! ALIGM AUTO
| Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 2110

09:02:24 AMNov 01, 2017
TRACE|1 2345 6

TYPE I bikihishihi

pETfP PPPP P

|[Center Freq 2 475000000 GHz

PHO: Fast —»—

Frequency

IFGain:Low #Atten: 30 dB
Mkr3 2.500 000 00 GHz
Ref Offset 0.7 dB

19 dBiciv__Ref 20.00 dBm -60.025 dBm

10.0 1 Center Fred

0.00 2.475000000 GH
-10.0

-20.0 /\/ \J\

. StartFred
e \ 2.450000000 GH3
-40.0

-A0.0 2 3

500 L Stop Fred
. 2500000000 GH
Start 2.45000 GHz Stop 2.50000 GHz

Res BW 1.0 MHz #VYBW 10 Hz Sweep 3.899 s (8001 pts)

MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUNCTION V&LUE o~

1 III-- 2, 461 23125 GHz 0. 076 8em [ 0 |
2.483 500 00 GHz 59189dBm| [ 000 0000000 ]
2.500 000 00 GHz 50.025 dBm

III
4 I

STATUS
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Restrict-band band-edge measurements_11G_2412 Antl PEAK

Agilent Spectrum Analyzer Swept SA

ALIGM AUTO 02:59 AMMNov 01, 2017 F
[Center Freq 2 367500000 GHz | . Avg Type: Log-Pwr TRECE[172345 6 requency
PNO: Fast —»~ Trig:Free Run Avg|Hold: 10110 TPE| Il Yok
IFGain:Low #Atten: 30 dB oerfP PPPP P
Ref Offset 0.7 dB Mkr3 2.390 000 GHz
10 dBidiv__Ref 20.00 dBm -38.969 dBm
og
1
10.0 Center Fred
0.00 /""“'"‘""""‘-*\ 2.367500000 GHZ
-10.0 f‘ \
-20.0
. 3 StartFred
o i 2.310000000 GH]
S40.0 2
0.0 e TP R RPN PPTVIIT o) VO PITED NPT LT RTTIr g d o
500 Stop Fred
. 2.426000000 GH3
Start 2.31000 GHz Stop 2.42500 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts)
MKF! MODE TRC| SCL bl A FUNCTIOMN FUMCTION "WIDTH FUMCTION WaLUE ~
| 2410596 GHz]| 3%%6dBm| [ 0000 0000000 |
2310000 GHz 49179dBm| [ 0 ]
-———
- ¢}
-+ 1}
1
-}
-+ 1}
1
]
! ! /[ 5
< >

STATUS

Restrict-band band-edge measurements_11G_2412 Antl AV

! ALIGM AUTO
| Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1110

09:03:13 AMNov 01, 2017
TRACE|1 2345 6

TYPE I bikihishihi

pETfP PPPP P

|[Center Freq 2 367500000 GHz

PHO: Fast —»—

Frequency

IFGain:Low #Atten: 30 dB
MKkr3 2.390 000 GHz
Ref Offset 0.7 dB

1L%;IBIdiv Ref 20.00 dBm -54.192 dBm

108 ] Center Fred
0.00 2.367500000 GHA
-10.0

-20.0 / \

an | | StartFreg
- \ 2.310000000 GH3
-40.0

3

En] ”_)

0.0 Stop Freq
700 2.425000000 GH

Start 2.31000 GHz
Res BW 1.0 MHz

MKR| MODE TRC SCL

Stop 2.42500 GHz
Sweep 8.967 s (8001 pts)

FUMCTION WIDTH

#VBW 10 Hz

FUNCTION FUNCTION V&LUE o~

1 III-- 2, 413 471 GHz 5. 663 8em [ 0 |
2310000 GHz £1108dBm| [ 0 0]
2.390 000 GHz 54.192 dBm

III
4 I

STATUS
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Restrict-band band-edge measurements_11G_2462_Antl PEAK

Agilent Spectrum Analyzer Swept SA

ALIGM AUTO 0344 AMMNov 01, 2017

|Center Freq 2 475000000 GHz

| Avg Type: Log-Pwr

PHO: Fast —»—

TRACE|1 23456
Trig: Free Run Avg|Hold: 10/10 T PE |1 ookt
perlP PPPP P

Frequency

IFGain:Low #Atten: 30 dB
Mkr3 2.500 000 00 GHz
Ref Offset 0.7 dB
10dsiciv__Ref 20.00 dBm -47.767 dBm
10.0 1 Center Fred
o / e 2.475000000 GH3
100 l.. \\
200
Wi A\ StartFreg
300
- 2 3 2.450000000 GH3
-40.0
w00 iy FRRPYTIIT m@
500 Stop Fred
o 2.500000000 GH3
Start 2.45000 GHz Stop 2.50000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts)

MKR MODE| TRC) SCL %
587 60

1 N |  2.460 587 50 GHz|
2 [ N | - 2.483 500 00 GHz 42,170 dBm
[ N | 2,500 000 00 GHz 47 .767 dBm

v FUNCTION
3.635 dBm

FUMCTION WIDTH FUMNCTION VALUE o~

STATUS

Restrict-band band-edge measurements_11G_2462_Antl_ AV

ALIGM AUTO 09:03:57 AMMNov 01, 2017

|[Center Freq 2 475000000 GHz

| Avg Type: Log-Pwr TRACE|123456
it

PHO: Fast —»—

T¥PE|M

Trig: Free Run Avg|Hold: 2110
pETPPPPPP

Frequency

IFGain:Low #Atten: 30 dB
MKr3 2.500 000 00 GHz
Ref Offset 0.7 dB

19 dBiciv__Ref 20.00 dBm -58.443 dBm

10.0 Center Freg

0.0 1 2.475000000 GH3
-10.0 i —

-20.0 /

on / \ StartFreq
e ) \ 2.450000000 GH3
-40.0

500 2 3

500 ‘; Stop Fred
o0 2.500000000 GH3
Start 2.45000 GHz Stop 2.50000 GHz

Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts)

MKR| MODE TRC SCL

1 III-- 2, 460 937 60 GHz 5, 055 PT=T o1 I R R

III
4 I

2.483 500 00 GHz 56037dBm| [ 00 ]
2.500 000 00 GHz 58.443 dBm

FUNCTION FUMCTION WIDTH FUNCTION V&LUE o~

STATUS
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Restrict-band band-edge measurements_11N20 2412 Antl PEAK

Agilent Spectrum Analyzer Swept SA

SEMSE:PULSE ALIGM AUTO 10:01 AMMNov 01, 2017

|Center Freq 2 367500000 GHz | Avg Type: Log-Pwr TRACE[12345 6

PNO: Fast —»~ Trig:Free Run Avg|Hold: 10110 TPE| Il Yok

IFGain:Low #Atten: 30 dB cerfP PPPPP

Ref Offset 0.7 dB Mkr3 2.390 000 GHz

10 dBiciv__Ref 20.00 dBm -35.490 dBm
og

e s -
T

-10.0

Frequency

Center Freg
2.367500000 GH

-20.0 \
|

30,0 Mﬁr y
bl
Stop 2.42500 GHz

Sweep 1.067 ms (3001 pts)

FUMCTION WIDTH

-40.0 v
-50.0

ol s Al

-60.0
-70.0

Start 2.31000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKF! MODE TRC SCL b A
| 2.410740 GHz| 3.054 dBm
2.310 000 GHz £1.434 dBm
- 2.390 000 GHz -35.480 dBm

FUNCTION FUMNCTION VALUE o~

STATUS

StartFred
2.310000000 GH]

Stop Fred
2.425000000 GH]

Restrict-band band-edge measurements_11N20 2412 Antl AV

! ALIGM AUTO
| Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1110

09:10:15 AMNov 01, 2017
TRACE|1 2345 6

TYPE I bikihishihi

pETfP PPPP P

|[Center Freq 2 367500000 GHz

PHO: Fast —»—

Frequency

IFGain:Low #Atten: 30 dB
MKkr3 2.390 000 GHz
Ref Offset 0.7 dB
1L%;IBIdiv Ref 20.00 dBm -53.876 dBm
108 Center Freq
0.00 1 2.367500000 GH3
-10.0
-20.0 / \
| StartFreq
-30.0
l\ 2.310000000 GH]
-40.0
3 \
-50.0 7
0.0 Stop Freq
700 2.425000000 GH3
Start 2.31000 GHz Stop 2.42500 GHz
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts)

MKR| MODE TRC SCL FUNCTION FUMCTION WIDTH FUNCTION V&LUE o~

1 III-- 2, 410 524 GHz 7. 000 8em [ 0 |
2310000 GHz £1095dBm| [ 0 0]
2.390 000 GHz 53.876 dBm

III
4 I

STATUS
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Restrict-band band-edge measurements_11N20 2462 Antl PEAK

Agilent Spectrum Analyzer Swept SA

SEMSE:PULSE ALIGM AUTO 09:10:44 AMMNov 01, 2017 F
|Center Freq 2 475000000 GHz | Avg Type: Log-Pwr TRecE[1z345 6 requency
PNO: Fast —»~ Trig:Free Run Avg|Hold: 10110 TPE| Il Yok
IFGain:Low #Atten: 30 dB peTPPPPPP
Ref Offset 0.7 dB Mkr3 2.500 000 00 GHz
10 dBiciv__Ref 20.00 dBm -416.919 dBm
og
1
oo Center Freg
0.00 / 'v\""‘"‘ 2.475000000 GHZ
10,0

is Lo W StartFreg

-30. s 2 2.450000000 GHZ
-40.0 i
T b ™

-60.0
500 Stop Fred
2.500000000 GH]

Fd

-70.0

Start 2.45000 GHz Stop 2.50000 GHz

Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts)

MER| MODE TRC SCL >< A FUNCTIOMN FUMCTION "WIDTH FUMCTION WaLUE ~
i N | 3464dBm| [ 00| 00|
2 [ N | -——_
| N[ [f[  250000000GHz| 46819dBm|[ [ | |
-}
- |
-}
v}
- |
]
v}

K __———v

MSG STATUS

Restrict-band band-edge measurements_11N20 2462 Antl_AV

ALIGM AUTO 09:10:58 AMMNov 01, 2017

[Center Freq 2 475000000 GHz | ' Avg Type: Log-Pwr TRECE[15345 6 Frequency
PNO: Fast —»~ 1rig:Free Run Avg|Hold: 2110 S
IFGain:Low #Atten: 30 dB perlfP PPPPP
Ref Offset 0.7 dB MKkr3 2.500 000 00 GHz
19 dBiciv__Ref 20.00 dBm -58.447 dBm
10.0 Center Freg
0.00 1 2.475000000 GH
-10.0 |
-20.0 / \
on / \ StartFreq
/ \ 2.450000000 GH]
-40.0
500 2 3
500 !l Stop Fred
o0 2.500000000 GH3
Start 2.45000 GHz Stop 2.50000 GHz
Res BW 1.0 MHz #VBW 10 Hz Sweep 3.899 s (8001 pts)
MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTION VaLUE ~
1 III--———
|  248350000GHz| 55143dBm| | [ 1]
III | f| 250000000GHz|  &8447dBm| | [}
N -
I N B B
) A E R I
) A N R R
S A E A
I A B N B
1 [ A I R I
1 ! [ /[ B
< >

MSG STATUS
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Restrict-band band-edge measurements_11N40 2422 Antl PEAK

Agilent Spectrum Analyzer Swept SA

EMSE: ALIGH AUTO 09:11:39 AMMov 01, 2017 F
|Center Freq 2 377500000 GH=z | Avg Type: Log-Pwr TRecE[1z3456 requency
PNO: Fast —»~ Trig:Free Run Avg|Hold: 10110 TPE| Il Yok
IFGain:Low #Atten: 30 dB peT|P PPFPPP

Mkr3 2.390 000 GHz

Ref Offset 0.7 dB

10 dBidiv__Ref 20.00 dBm -37.011 dBm
og
10.0 + Center Fred
0.00 2.377500000 GH
-10.0 / hd ‘\
-20.0
/ \ StartFreg
300 3
W Wl| 2.310000000 GH3
-40.0 3+ A
500 ‘ " L N haaibak p bl Lk .LAMW
500 Stop Fred
700 2.445000000 GH]
Start 2.31000 GHz Stop 2.44500 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts)
MKF! MODE TRC| SCL bl A FUNCTIOMN FUMCTION "WIDTH FUMCTION WaLUE ~

| 2.419704 GHz| 0.0656 dBm
2.310 000 GHz 50.101 dBm
- 2.390 000 GHz -37.011 dBm

MSG STATUS

Restrict-band band-edge measurements_11N40 2422 Antl AV

! ALIGHNAUTO 09:11:53 AMHNov 01, 2017 F
[Center Freq 2 377500000 GHz | Avg Type: Log-Pwr TRECE[15345 6 requency
PNO: Fast —»~ 1rig:Free Run Avg|Hold: 1110 S
IFGain:Low #Atten: 30 dB perlfP PPPPP
Ref Offset 0.7 dB MKkr3 2.390 000 GHz
19 dBiciv__Ref 20.00 dBm -48.424 dBm
10.0 Center Fred
0.00 1 2.377500000 GHA
-10.0 7
-20.0
on / | StartFreq
e 5 ] \ 2.310000000 GH3
-40.0
_50.0 9 !”"I—/‘ k
500 Stop Fred
o0 2.445000000 GHA
Start 2.31000 GHz Stop 2.44500 GHz
Res BW 1.0 MHz #VBW 10 Hz Sweep 10.53 s (8001 pts)
MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTION VaLUE ~

1 III-- 2, 420 093 GHz -10. 314 8em [ 0 |
2310000 GHz H1167dBm| [ [ 0]
III 2.390 000 GHz 48.424 dBm

4 I

MSG STATUS
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Restrict-band band-edge measurements_11N40 2452 Antl PEAK

Agilent Spectrum Analyzer Swept SA

SEMSE:PULSE ALIGM AUTO 09:12:31 AMMov 01, 2017 F
[Center Freq 2 465000000 GHz | . Avg Type: Log-Pwr TRACE[12345 6 requency
PNO: Fast —»~ Trig:Free Run Avg|Hold: 10110 TYPE | I bkl
IFGain:Low #Atten: 30 dB oerfP PPPP P
Ref Offset 0.7 dB Mkr3 2.500 000 00 GHz
10 dBidiv__Ref 20.00 dBm -47.378 dBm
og
10.0 Center Fred
0o o 2.465000000 GH3
100 f'/‘ ‘\
200 \
s i \ . StartFreg
. A >4 2.430000000 GH]
-40.0 . M 3
500 -
500 Stop Fred
. 2500000000 GH3
Start 2.43000 GHz Stop 2.50000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (3001 pts)
MER| MODE TRC SCL X A FUNCTIOMN FUMCTION "WIDTH FUMCTION WaLUE ~
i N | 792 50 GHz 0018dBm| [ 000 00000000 |
2 [N [ [ f| 2 483 500 00 GHz 40185dBm| [ ]
N[ [f] — 2850000000GHz| 47.378dBm|{ [ [ ]
- ¢~}
-+ 1}
1
-}
-+ 1}
1
]
! ! /[ 5
< >
MSG STATUS

Restrict-band band-edge measurements_11N40 2452 Antl AV

ALIGM AUTO 09:12:44 AMMNov 01, 2017

|[Center Freq 2 455000000 GHz | ' Avg Type: Log-Pwr TRACE[12345 6 Frequency
PNO: Fast —»~ 1rig:Free Run Avg|Hold: 2110 TYPE |1 ookt
IFGain:Low #Atten: 30 dB DET|P PP PP P
Ref Offset 0.7 dB Mkr3 2.500 000 00 GHz
1L%;IBIdiv Ref 20.00 dBm -57.834 dBm
100 Center Fred
0.00 t 2.465000000 GH
-10.0
200 a ™
i )\ StartFred
/ | 2.430000000 GHz
-40.0 [ 5
3
-50.0
500 _i\*& Stop Freg
700 2500000000 GH
Start 2.43000 GHz Stop 2.50000 GHz
Res BW 1.0 MHz #VYBW 10 Hz Sweep 5.459 s (8001 pts)
MER| MODE TRC| SCL FUNCTIOMN FUMCTION "WIDTH FUNCTION WaLUE ~

1 I!l-- 2, 450 116 25 GHz -10. 192 8em [ 0 |
2.483 500 00 GHz 52435dBm| [ 000 000000 ]
III 2.500 000 00 GHz 57.834 dBm

4 I

MSG STATUS
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Tonscend
8.Duty Cycle

Test Mode | Test Channel Ant Duty Cycle[%)] Verdict
11B 2437 Antl 100 PASS
11G 2437 Antl 100 PASS

11N20SISO 2437 Antl 100 PASS

11N40SISO 2437 Antl 100 PASS
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Duty Cycle_11B_2437_Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF S0G AC SEMSE:PULSE] ALIGM AUTO 10:36:12 AMMov 01, 2017
IKCenter Freq 2.437000000 GHz \ Avg Type: Log-Pwr TRACE[1 2345 & Frequency
PNO: Fast —»— Trig:Free Run T PE [ Wbk
IFGain:Low #Atten: 40 dB cerfP PPPP P
Auto Tune
10 dBidiv___ Ref 30.00 dBm
Log
20 Center Freq
10.0 2.437000000 GHz|
0.00
-10.0
StartFreq
-=no 2.437000000 GHz
300
-40.0
. Stop Freq
2.437000000 GHz|
-60.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
MER MODE| TRC| SCL = e FUNCTION FUMCTION *IDTH FUMCTIOM “WALUE -~ w Man
Lzl--- ]
3 Freq Offset
4
5 0 Hz
6
7
8
9
10
11 1 [ [ =
< >

HSG STATUS
Duty Cycle_11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA
] RL RF 50 &

SENSE:PULSE ALIGM AUTO 10:37:40 AMMov 01, 2017

KCenter Freq 2.437000000 GHz | Avg Type: Log-Pwr TRCE[12345 & Frequency
PNO: Fast —»— Trig:Free Run T PE [ Wbk
IFGain:Low #Atten: 40 dB oerfP PPPP P
Auto Tune
10 dBidiv_ Ref 30.00 dBm
Log
00 Center Freq
0.0 4o s Ao by |  2.437000000 GHz
o.oo |
0o Start Freq
-200 2.437000000 GHz
-30.0
-40.0
500 Stop Freq
! 2.437000000 GHz|
-60.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
MER| MODE| TRC| SCL ” s FUNCTION FUNCTION "D TH FUNCTIOM w&LUE ~ Auto Man
1 I
3 Freq Offset
: 0 Hz
6
7
8
9
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Duty Cycle_11N20_2437_Antl

Agilent Spectrum Analyzer - Swept SA
il RL RF S0Q  AC SEMSE:PULEE ALIGM AUTO 10:38:07 AMMov 01, 2017

KCenter Freq 2.437000000 GHz | Avg Type: Log-Pwr TReCE[12345 & Frequency
PNO: Fast —»— Trig:Free Run T PE [ Wbk
IFGain:Low #Atten: 40 dB oerfP PPPP P
Auto Tune
10 dBidiv_ Ref 30.00 dBm
Log
Center Freq
2.437000000 GHz|
ne Start Freq
-=2no 2.437000000 GHz
30,0
-40.0
a0 Stop Freq
! 2.437000000 GHz
-60.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
MER MODE| TRC| SCL = e FUNCTION FUMCTION *IDTH FUMCTIOM “WALUE -~ w Man
LI--- ]
Freq Offset
0 Hz

=
=000 ~-NHNEWN

Y
v

7]
il

STATUS

Duty Cycle_11N40_2437_Antl

Agilent Spectrum Analyzer - Swept SA

] RL RF 504G SENSE:PULSE] ALIGM AUTO 10:38:35 AMMNov 01, 2017
IKCenter Freq 2.437000000 GHz \ Avg Type: Log-Pwr TRACE[ 2345 6 Frequency
PNO: Fast —»— Trig:Free Run T PE [ Wbk
FPFPRPP
IFGain:Low #Atten: 40 dB DET
Auto Tune
10 dBidiv___ Ref 30.00 dBm
Log
20 Center Freq
10.0 2.437000000 GHz|
0.00 |
-10.0
StartFreq
R0 2.437000000 GHz
300
-40.0
a0 Stop Freq
2.437000000 GHz|
-60.0
Center 2.437000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 50 MHz Sweep 20.27 ms (8001 pts) 8.000000 MHz
MER| MODE| TRC| SCL ” s FUNCTION FUNCTION "D TH FUNCTIOM w&LUE ~ Auto Man
1 I I
3 Freq Offset
4
5 0 Hz
6
7
8
9




